

Top 200 Drug List

Sl No	Drug name	Category
1	Ligocaine HCl injection 1% 1%	Anesthetics
2	Ligocaine +mefedipine ointment	Anesthetics
3	Philocaine ligocaine inj	Anesthetics
4	Alprostadil tab LP 0.25 mg	Prenassthetic medications
5	Alprostadil tab LP 0.5 mg	Prenassthetic medications
6	Amtripyline tab LP 10 mg	Prenassthetic medications
7	Midazolam inj 5 mg/ml	Prenassthetic medications
8	Midazolam 1 inj 5 mg/5 ml	Prenassthetic medications
9	Midazolam nasal spray 5mg/ml	Prenassthetic medications
10	Propofol tab 15 mg	Prenassthetic medications
11	Paracetamol suppository 100 mg	NSAIDS
12	Paracetamol inj 500 mg	NSAIDS
13	Paracetamol tab 650 mg	NSAIDS
14	Paracetamol tab 1000 mg	NSAIDS
15	Paracetamol drops 100 mg/ml	NSAIDS
16	Diclofenac sodium spray	NSAIDS
17	Diclofenac sodium + Seratopropidase Tab (50mg+100mg)	NSAIDS
18	Diclofenac potassium tab 75 mg	NSAIDS
19	Diclofenac potassium tab 100 mg	NSAIDS
20	Diclofenac potassium gel 1 %	NSAIDS
21	Proroxam inj 20mg/ml	NSAIDS
22	Proroxam gel 0.5%	NSAIDS
23	Proroxam Tab LP 20 mg	NSAIDS
24	Mefenamic acid syr 100 mg/5ml	NSAIDS
25	Mefenamic acid DT 500 mg	NSAIDS
26	Mefenamic acid spray	NSAIDS
27	Mefenamic acid capsules LP 250 mg	NSAIDS
28	Acetofenac gel	NSAIDS
29	Seratopropidase LP tab 5 mg.	NSAIDS
30	Lornoxicam tab 8 mg.	NSAIDS
31	Lornoxicam tab 4 mg	NSAIDS
32	Etoricoxib tab 60 mg.	NSAIDS
33	Etoricoxib tab 90mg.	NSAIDS
34	Etoricoxib tab 120 mg	NSAIDS
35	Tramadol tab 50 mg.	OPIOID ANALGESICS
36	Tramadol inj 100 mg/ml	OPIOID ANALGESICS
37	Pentazocine inj LP40mg/ml	
38	Morphine inj 2 mg/ml	OPIOID ANALGESICS
39	Fentanyl inj 50 mcg/ml	OPIOID ANALGESICS
40	Fabozistat	Drugs for Gout
41	Allopurinol tab LP 100 mg.	Drugs for Gout
42	Allopurinol tab LP 300 mg	
43	Colichecin tab 0.5 mg.	Drugs for Gout
44	Metobresate tab 5 mg.	DMARDs
45	Metobresate tab 7.5 mg.	
46	Metobresate tab 10 mg	DMARDs
47	Azathioprine tab 25 mg.	DMARDs
48	Azathioprine tab 50 mg	
49	Hydroxy chloroquine tab 100 mg.	DMARDs
50	Sulfasalazine tab 1000 mg	

Sl No	Drug name	Category
51	Diacerein cap 50 mg	DMARDs
52	Adrenaline 1 in 1000	ANTIALLERGICS
53	Pheniramine maleate	ANTIALLERGICS
54	Sodium chromoglycate eye drops	ANTIALLERGICS
55	Ebastine tab 10 mg.	ANTIALLERGICS
56	Ebastine tab 20 mg	
57	Loratadine tab 5mg	ANTIALLERGICS
58	Desloratadine tab 5mg	ANTIALLERGICS
59	Rapastam tab 10 mg	ANTIALLERGICS
60	Olopatadine tab 5 mg	ANTIALLERGICS
61	Azelastine nasal spray 140 mcg/puff	ANTIALLERGICS
62	Diazepam tab LP 5 mg.	ANTIEPILEPTICS
63	Diazepam tab LP 10 mg	
64	Phenobarbitone syr 30 mg/5ml	ANTIEPILEPTICS
65	Phenytoin Tab LP 50 mg.	ANTIEPILEPTICS
66	Phenytoin LP 2 ml amp	ANTIEPILEPTICS
67	Sodium valproate inj 300 mg/ml	
68	Levetiracetam tab 250 mg	ANTIEPILEPTICS
69	Levetiracetam inj 500 mg/2ml	ANTIEPILEPTICS
70	Gabapentin 300mg	
71	Gabapentin 400mg	
72	Lacosapam	ANTIEPILEPTICS
73	Clobazam tab10 mg	
74	Mefendazole tab LP 100 mg.	ANTHELMINTHIC AGENTS
75	Mefendazole tab 200 mg	
76	Piperazine citrate syr LP 750 mg/5 ml	ANTHELMINTHIC AGENTS
77	DEC tab LP 50 mg.	ANTIFILARIALS
78	Ivermectin tab 12 mg	ANTIFILARIALS
79	Ampicillin cap 1000 mg	ANTIBACTERIALS
80	Amoxycillin DT LP 250 mg	
81	Amoxycillin + Clavulanic acid dry syr [500+ 125]	ANTIBACTERIALS
82	Amoxycillin + Clavulanic acid tab 228.5/67.1 1000 mg	ANTIBACTERIALS
83	Amoxycillin + Clavulanic acid inj 0.3g/10ml	ANTIBACTERIALS
84	Amoxycillin + Clavulanic acid inj 0.6g/10 ml	
85	Crysaline penicillin inj 10 lakh	ANTIBACTERIALS
86	Penicillin V tab 500 mg	ANTIBACTERIALS
87	Penicillin V tab 125 mg	ANTIBACTERIALS
88	Ampicillin + cloxacillin tab [250+ 250 mg]	ANTIBACTERIALS
89	Cefuroxime syr 125 mg/5ml	ANTIBACTERIALS
90	Cefuroxime tab 250 mg	ANTIBACTERIALS
91	Cefuroxime inj 500 mg	ANTIBACTERIALS
92	Cefuroxime inj 250 mg	
93	Cefixime syr 50mg/5ml	ANTIBACTERIALS
94	Cefixime tab LP 100 mg	ANTIBACTERIALS
95	Cefixime tab 250 mg	ANTIBACTERIALS
96	Cefadroxyl syr LP 125 mg/5ml	ANTIBACTERIALS
97	Cefadroxyl tab 250 mg	ANTIBACTERIALS
98	Cephalexin syr LP 125 mg/5ml	ANTIBACTERIALS
99	Cephalexin syr LP 250 mg/5 ml	ANTIBACTERIALS
100	Cephalexin tab 250 mg LP	ANTIBACTERIALS

Sl No	Drug name	Category
100	Cephalexin tab 250 mg LP	ANTIBACTERIALS
101	Cephalexin tab 500 mg LP	ANTIBACTERIALS
102	Ceftriaxone inj 500 mg LP	ANTIBACTERIALS
103	Ceftriaxone inj 1 g LP	ANTIBACTERIALS
104	Ceftriaxone inj 2 g LP	ANTIBACTERIALS
105	Cefepime inj 500 mg LP	ANTIBACTERIALS
106	Cefazidime inj 500 mg LP	ANTIBACTERIALS
107	Cefazidime inj 1 g LP	ANTIBACTERIALS
108	Cefazidime inj 2 g	ANTIBACTERIALS
109	Ceftazime inj 500 mg	ANTIBACTERIALS
110	Ceftazime inj 1 g LP	ANTIBACTERIALS
111	Ceftazime inj 2 g LP	ANTIBACTERIALS
112	Meropenem inj 1 g	ANTIBACTERIALS
113	Meropenem inj 500 mg	ANTIBACTERIALS
114	Ceftiofen inj	ANTIBACTERIALS
115	Cefazolin inj	ANTIBACTERIALS
116	Cefepoxone inj 1g.	ANTIBACTERIALS
117	Cefepoxone inj2 g	
118	Cefepoxone + clavulanic acid tab 200 mg, 125 mg	ANTIBACTERIALS
119	Ceftriaxone + sulbactam (1 + 0.5) g	ANTIBACTERIALS
120	Piperacillin	ANTIBACTERIALS
121	Piperacillin inj (500mg) inj	ANTIBACTERIALS
122	Piperacillin inj 2 g	ANTIBACTERIALS
123	Doxycycline cap 200 mg LP	ANTIBACTERIALS
124	Gentamicin inj 40 mg/ml	ANTIBACTERIALS
125	Gentamicin inj 60 mg/ml	ANTIBACTERIALS
126	Amikacin inj 1 g/2ml	ANTIBACTERIALS
127	Amikacin inj 100 mg LP	ANTIBACTERIALS
128	Amikacin inj 150 mg	ANTIBACTERIALS
129	Amikacin inj 250 mg	ANTIBACTERIALS
130	Vancomycin inj 100 mg/ml	ANTIBACTERIALS
131	Ciprofloxacin tab 1 g	ANTIBACTERIALS
132	Tindazole tab LP 1 g	
133	Ornidazole tab 500 mg LP	ANTI INFECTIVE
134	Lincolid inj 100 mg/100 ml	ANTIBACTERIALS
135	Lincolid tab 200 mg LP	ANTIBACTERIALS
136	Teicoplanin inj 200 mg	ANTIBACTERIALS
137	Azithromycin syr 200 mg/5ml LP	ANTIBACTERIALS
138	Erythromycin syr 125 mg/5ml	ANTIBACTERIALS
139	Clarithromycin tab 250 mg LP	ANTIBACTERIALS
140	Clindamycin vaginal tablet 200 mg	ANTIBACTERIALS
141	Clindamycin inj 300 mg	ANTIBACTERIALS
142	Clindamycin cap 150 mg LP	ANTIBACTERIALS
143	Chloramphenicol drops 0.05 % w/v LP	ANTIBACTERIALS
144	Nalidixic acid tab 250 mg/500 mg	ANTIBACTERIALS
145	Nalidixic acid syr 300 mg/5ml	ANTIBACTERIALS
146	Nitrofurantoin tab 50 mg LP	ANTIBACTERIALS
147	Bacitracin ointment	ANTIBACTERIALS
148	Roxithromycin tab 150 mg LP	ANTIBACTERIALS
149	Ofloxacin tab 400 mg	ANTIBACTERIALS
150	Levofloxacin tab 750 mg	ANTIBACTERIALS

Sl No	Drug name	Category
151	Minocycline tab 100 mg	ANTIBACTERIALS
152	Povidone iodine + metronidazole ointment (5% + 1%)	ANTIBACTERIALS
153	Fusidic acid cream 2 %	ANTIBACTERIALS
154	Rifaximin tab	ANTIBACTERIALS
155	Cotrimoxazole syr 40 mg/5 ml	ANTI INFECTIVE
156	Cotrimoxazole syr (200 + 40) mg/5ml	ANTI INFECTIVE
157	INH Tablet 300mg LP	ANTI-TB DRUGS
158	Rifampicin Tablet 450mg	ANTI-TB DRUGS
159	Rifampicin tab 600 mg	ANTI-TB DRUGS
160	Ethambutol Tablet 400mg LP	ANTI-TB DRUGS
161	Pyrazinamide Tablet 500mg LP	ANTI-TB DRUGS
162	Streptomycin Injection 1gm LP	ANTI-TB DRUGS
163	Clotrimazole vaginal tab 100mg	ANTIFUNGAL
164	Clotrimazole vaginal tab 500mg	
165	Fluconazole tab 100 mg LP	ANTIFUNGAL
166	Fluconazole tab 50 mg LP	ANTIFUNGAL
167	Itraconazole cap 100 mg	ANTIFUNGAL
168	Amphotericin inj 50 mg/ml	ANTIFUNGAL
169	Amphotericin inj colloid dispersion	ANTIFUNGAL
170	Voriconazole inj	ANTIFUNGAL
171	Acyclovir tab 200 mg LP	ANTIVIRAL DRUGS
172	Acyclovir tab 400 mg LP	ANTIVIRAL DRUGS
173	Primavir tab LP	ANTIMALARIAL DRUGS
174	Artesunate tab 60 mg	ANTIMALARIAL DRUGS
175	Artesunate tab120 mg	ANTIMALARIAL DRUGS
176	Proguanil LA 80 mg	ANTI MALARIAL DRUGS
177	Cyproheptadine tab 2 mg.	ANTI MIGRAINE DRUGS
178	Cyproheptadine tab 4 mg.	
179	Sumatriptan tab 25 mg	ANTI MIGRAINE DRUGS
180	Sumatriptan s/c inj 6 mg	ANTI MIGRAINE DRUGS
181	Ergotamine tab 1 mg LP	ANTI MIGRAINE DRUGS
182	Ergotamine sublingual tab	ANTI MIGRAINE DRUGS
183	Cyclophosphamide inj 200 mg LP	ANTICANCER DRUGS
184	Cyclophosphamide inj 500 mg LP	ANTICANCER DRUGS
185	Cyclosporine	IMMUNOSUPPRESSANT
186	Bevacizumab inj 1000mg/4 ml	MONOCLONAL ANTIBODY
187	Human Insulin plain 100 m IU/ml	HORMONES AND ANTIHORMONES
188	Human Insulin NPH	HORMONES AND ANTIHORMONES
189	Human Insulin Lente	HORMONES AND ANTIHORMONES
190	Human Insulin analogues-aspart,inspro	HORMONES AND ANTIHORMONES
191	Terlipressin inj	HORMONES AND ANTIHORMONES
192	Prednisolone inj LP 20 mg /ml ,	HORMONES AND ANTIHORMONES
193	Methyl prednisolone inj 125 mg	HORMONES AND ANTIHORMONES
194	Methyl prednisolone tab LP 4 mg.	HORMONES AND ANTIHORMONES
	Methyl prednisolone tab LP 16 mg	HORMONES AND ANTIHORMONES
195	Betamethasone inj 12 mg/ ml	HORMONES AND ANTIHORMONES
196	Betamethasone tab LP 0.5mg.	HORMONES AND ANTIHORMONES
	Betamethasone tab LP 1 mg	HORMONES AND ANTIHORMONES
197	Hydrocortisone tab	HORMONES AND ANTIHORMONES
198	L thyroxinetab 200 mcg	HORMONES AND ANTIHORMONES
199	Carbamazole tab LP 20 mg	
200	Propyl thio uracil tab100 mg	